4 )
1- General Parts
'\Nﬂsrrr‘]tsgf Nsrirlt)er ﬁ’ltjr:ng_d Part Name Explanation | Quantity
1 DL-02-01 Spring Arm 1
2 DL-02-02 Horizontal Movement Arm 1
3 DL-02-03 Lamp Head 1
4 DL-02-04 Cardanic Arm 1
~\
6- Cardanic Arm Mounting
MS::SS? NE;rttJer ﬁtar:gz:d Part Name Explanation | Quantity
1 DL 02 02 01 ISO 7046 Screw M 3 x 10 6
2 DL 02 02 02 Arm Adaptor Cover 3
3 DL 02 02 03 DIN 471 Safety Ring @ 25 1
4 DL 02 02 04 Stoper 1
5 DL 02 02 05 Screw for Lamp Arm Brake Bearing 2
6 DL020206 | TS 1024/10 Screw Shaft M6 x 10 2
7 DL 02 02 07 Lamp Arm Shoe 2
8 DL 02 02 08 Long Cardanik Arm 1
9 DL 02 02 09 Short Cardanic Arm 1

-

2- Connection details

|1

~

4 )
7-The Lamp Head and Plastic Handle Connecting Mounting

11- Connecting Parts of Arm and Heading Mounting

I\Nﬂl?rr:]tsgre Nsrirtt)er ﬁt:r:gzd Part Name Explanation | Quantity
1 DL-02-05-01 Plastic Handle 1
2 DL-02-05-02 Light Middle handle internal Piece 1
3 DL-02-05-03 Lamp Head 1
4 DL-02-05-04 Front Glass of Lamp 1
5 DL-02-05-05 Lamp Head External Sheet 1

(. )\
3- Springy Arm and Lamp Heading Mounting (A)
1 K
|
'\NAL?:::S:} NEr?]rtt)er Efn:g::d Part Name Explanation | Quantity
1 DL-02-03-01 Heading Arm Shaft 1
2 DL-02-03-02 Cover 1
3 DL-02-03-03 Cover Connecting screw 1
4 DL-02-03-04 Locking Part 1
5 DL-02-03-05 Springy Arm 1
: )
8- Handle Mounting
o
I\N/ISr:Itsg? NEr?:tt)er Efr:g:d Part Name Explanation | Quantity
1 DL 02 06 01 Internal Handle 1
2 DL 02 06 02 Compression Screw 4
3 DL 02 06 03 Connection Screw 4
4 DL 02 06 04 Connection Spring 4
5 DL 02 06 05 Ball 4
6 DL 02 06 06 Interval Part 1
7 DL 02 06 07 Led Convert Button part 1
8 DL 02 06 08 Led Convert Button 1

N\l

T ASIOP
Z "‘\\"1 Wuiold
\ \ ‘.-.\ =’ \‘-‘ =
3) \\\3;0, HUE

K
12-The Lamp Arm and Head Mounting

\

-

~

4- Horizontal Rotary Arm Connection (B)

—

B

'\Nﬂgs]tsgf Nsrirlt)er ‘E’lf:]ggd Part Name Explanation | Quantity
1 DL-02-04-01 Lamp Arm Combine Shaft 1
2 DL-02-04-02 Fixing part 1
3 DL-02-04-03 Horizontal Arm (Long) 1
4 DL-02-04-04 Safety Ring 1
5 DL-02-04-05 Fixing Shaft 1
6 DL-02-04-06 Shaft Connecting screw 1
7 DL-02-04-07 Roller 1
8 DL-02-04-08 Rove 1
9 DL-02-04-09 Horizontal Arm (Short) 1

on

@

/
9- Reflector Mounting

\

l\NASrr:sgre Nsrirtt)er ﬁfr:(éae:d Part Name Explanation | Quantity
1 DL 02 07 01 Plastic Handle 1
2 DL 02 07 02 Lamp Focus Group 1
3 DL 02 07 03 DUO Led Handle 1
4 DL 02 07 04 Glass reflector 1
5 DL 02 07 05 LED slot 1
6 DH 02 07 06 LED 8
7 DH 01 07 07 Driver Card 3
8 DH 01 07 08 Rove 8
9 DH 01 07 09 Connection Screw 8

g "\
5- Springy and Rotary Arm Connection (C)
&Au%nggge NE:lr:)er ﬁtfnqu:d Part Name Explanation | Quantity
1 DL-02-05-01 The horizontal arm Connecting Stopper 1
2 DL-02-05-02 Braking Screw 1
3 DL-02-05-03 Safety Ring 1
4 DL-02-05-04 Horizontal Axis Roller 1
5 DL-02-05-05 Springy Arm 1
\
10- LED Lamp Touch Screen
“Nﬂjrr;tsgre NErirtier Etj[:g::d Part Name Explanation | Quantity
1 DL 02 08 01 LED Lamp Heading 1
2 DL 02 08 02 Screen Slot 1
3 DL 02 08 03 Touch Screen 1

m - o oW W W S
i sgs ‘l?“
i Ay
(= "A‘i
T N
— N\ 27 S

TN

—_ 'ez.;

I\Nﬂl?rr:ltsgre N[\E;rtt,er o ﬁf;g:dv . Part Name Explanation | Quantity
1 D‘ﬂ%‘é‘é‘%@%‘b‘f%1°¥‘;Yé§12§r§é‘é’?ﬂ“ T S e8ifie handle and reflector Group 1
2 | Dlodalibdwa) - 180 7046 Screw M 5 x 13 2
3 DL 02 09 03 Lamp Top Sheet Fixing Parts Front 1
4 DL 02 09 04 Lamp Head Transport Sheet Body 1
5 DL 02 09 05 ISO 7046 Screw M4 x 13 1
6 DL 02 09 06 Screw M 10 x 20 2
7 DL 02 09 07 Lamp Top Sheet Fixing Parts Rear 2
8 DL 02 09 08 ISO 4712 inbus Screw M 5 x 13 2

Mjr?]tsgf Nsrarl\rtt)er ﬁt:rr;gaerrd Part Name Explanation | Quantity
1 DL 02 10 01 Lamp Arm Group 1
2 DL 02 10 02 TS 1024/10 Screw Pin M6 x 12 2
3 DL 02 10 03 Heading and Arm Connecting Adapter Internal Part 1
4 DL 02 10 04 DIN 471 Safety Ring @ 25 1
5 DL 02 10 05 Heading and Arm Connecting Adapter 1
6 DL 02 10 06 Lamp Heading Brake Lining 1
7 DL 02 10 07 Lamp Heading Brake Screw 1
8 DL 02 10 08 ISO 7046 Screw M5x 10 1
9 DL 02 10 09 Lamp Head Reflector Group 1

10 DL 02 10 10 Lamp Heading External Sheet 1




		2023-06-11T14:08:58+0300
	Moldova
	MoldSign Signature




